
 |   MAY 2015   ISSUE 189

SEPTEMBER \ OCTOBER 2015 l ISSUE 191 

water
Water 
quality
Dr Jan Wright’s recommendations
Smart metering the water crisis 
A passion for water play





SEPTEMBER/OCTOBER 2015  WATER NEW ZEALAND    l     1

CONTENTS WATER NEW ZEALAND

Issue 191 SEPTEMBER/OCTOBER 2015

Inside
 2  Water New Zealand President, Brent Manning

 4  Water New Zealand’s Annual Conference and Expo

 9  Upfront

16  Profile – Bronwyn Rhynd

20  Water quality – Dr Jan Wright

39 Rural drinking water – new guideline

63 Remembering – Frederick James Rabbits

Features
22  Water quality  – reducing THM risk

26  Demand management – Michael Welzel

30  Harvesting stormwater – Alison Hanlon

36  Drinking water standards – Jason Colton
[...]
swale – so we do treatment and conveyance and overland flow 
and deal with it locally. 

“That also makes the streetscape very different – the streets 
are very green and the rain gardens mimic the sort of wetlands 
you might see in a kauri swamp.”

In her ideal urban design world, there would be stronger 
focus on stormwater harvesting. 

“It’s such a precious commodity and I like being able to 
harvest it because it connects the natural environment with the 
built environment. That also sums up where we sit – providing 
a link between the natural and built environments. You can’t 
stop it raining but you can actually connect it to whatever you 
want it to be.”

She’d like to see a lot more education around better use 
and practical dispersal of stormwater. While rainwater tanks 
are now included in new housing areas, their use is not well 
understood. The same applies to overflow easements and there 
is often a lack of communication between the rationale for 
stormwater design parameters and the end users.

“All the new special housing areas will have some water-
sensitive element – from tanks to raingardens so we write 
operational maintenance plans for these elements because the 
people who live there will need to know what these things are 
for.”

In Rhynd’s ideal world, every urban dweller would be 
connected in some way with their natural environment – and 
it could be a playful experience. For one inner city design 
project, she envisaged a sort of interactive space where the 
flow from an existing water fall could be manually pumped 
to a series of gardens and a waterwheel built to power lights. 

“You can see the connections – have fun with it, make a 
piece of visual art,” she grins.

It’s fairly obvious that Bronwyn Rhynd is not just passionate 
about her job but about designing clever ways to make best 
use of our precious water resources.   WNZ

Award winning design  
at Judge’s Bay.



SEPTEMBER/OCTOBER 2015  WATER NEW ZEALAND    l     19



20    l    www.waternz.org.nz

WATER NEW ZEALAND WATER QUALITY COMMENT

T he beauty of New Zealand’s rivers, 
streams, lakes and estuaries is 
integral to our national identity. 

Images of clear, clean water underpin 
the ‘clean green’ brand on which our 
tourism industry relies. Water is the 
lifeblood of our agriculture. And we 
value being able to swim, fish and gather 
mahinga kai.

When I became Commissioner, I 
knew little about water quality. I also 
knew that I would not be alone in 
this. This motivated my first report 
on the subject Water quality in New 
Zealand: understanding the science 
in 2012. It was focused on the three 
water pollutants of greatest concern 
– pathogens, sediment, and nutrients 
(nitrogen and phosphorus).

In 2013 I published a second report, 
Water quality in New Zealand: Land use 
and nutrient pollution, which examined 
the relationship between changes in 
land use and nutrient pollution. I found 
that New Zealand is undergoing large 
scale land use change that is putting 
pressure on water quality by increasing 
nutrient loads in waterways. There is a 
clear correlation between conversion to 
dairying and increased nitrogen loads.

This winter I released my latest two 
reports on water quality. One is an 
update on the 2013 report and contains 
new information on changes to land use 
which had not been available for the 
original report. It also contains the most 
recent available data on nutrient and 
water quality trends.

The other, Managing water quality: 
Examining the 2014 National 
Policy Statement, is a review of 
the Government’s main policy 
for managing fresh water – 
the 2014 National Policy 
Statement for Freshwater 
Management (NPS). The 
purpose of this report is to 
explain my concerns about 

aspects of the NPS and recommend 
improvements to better protect water 
quality.

To its credit, the Government has 
invested heavily in developing policy 
to improve the management of fresh 
water. It first introduced the NPS in 
2011 with an objective of maintaining 
or improving water quality. Then in 
2014 the NPS was given real heft with 
the addition of a framework proposed 
by the Land and Water Forum – a 
framework that introduced ‘bottom 
lines’ for water quality. 

The 2014 NPS is a major step 
forward. Some regional councils have 
already begun to act, and there is a 
real sense of momentum. However, we 
are not out of the woods yet. We have 
a long way to go to address poor and 
deteriorating water quality in many 
places. Some lakes and streams are 
below bottom lines and many others 
are not far above them. Restoration will 
take time and effort.

The Government is planning to 
review the 2014 NPS next year. In my 
report I have identified six areas for 
improvement. 

My first recommendation is focused 
on the objective of ‘maintaining and 
improving’ water quality. As currently 
written, the NPS envisages regional 
councils allowing degradation of some 
waterways to be compensated by 
improvements in others.

This is unworkable in any scientific 
way. But even if it were, surely we 
should, and can be, more aspirational. 

Of course, some waterways may get 
worse before they get better, 
but that is no reason to set 
our sights low. If, for some 
reason it is decided that some 
waterways should be allowed 
to degrade, this should be made 
transparent in the NPS by way 
of exception.

Water quality

Flaws in current Government 

policy for managing New Zealand 

freshwater quality need to be 

addressed, says Dr Jan Wright, 

the Parliamentary Commissioner 

for the Environment.

the need to be aspirational



SEPTEMBER/OCTOBER 2015  WATER NEW ZEALAND    l     21

Another of my concerns is the omission 
of estuaries. Estuaries are a mix of fresh 
water and seawater because they are 
located at the bottom of catchments 
where rivers meet the sea. But they are 
not currently covered by the NPS because 
it is only concerned with fresh water.

Yet estuaries are home to shellfish 
like tuangi and pipi, wading birds 
like oystercatchers and pied stilts, and 
juvenile fish like snapper, eels, and 
whitebait. Some have submerged forests 
of undulating seagrass, the only flowering 
plant in the sea. Estuaries are particularly 
vulnerable because of their location at 
the bottom of catchments.

A further weakness of the NPS is 
that it does not direct councils to take a 
strategic approach. Water bodies that are 
very vulnerable or subject to particular 
pressures should be considered first. 
Otherwise, the difficulty and cost of 
‘maintaining and improving’ will be that 
much greater.

One such pressure is the increasing 
nitrogen load on waterways from 

changing land use. In my 2013 report, 
I said that the expansion of dairying 
was creating a classic economy versus 
environment dilemma. Now it is pleasing 
to see the research effort being put into 
the ‘nitrogen challenge’ and the work on 
setting nutrient limits that will begin to 
drive innovation in some catchments.

I am also encouraged by the growing 
recognition that increased production is 
not the only way to increase the value 
of primary sector exports. In its Briefing 
to the Incoming Ministers last year, the 
Ministry for Primary Industries wrote:

“Consensus is building across the 
primary sector that the more we can 
grow exports by growing value, the 
more we can insulate our economy from 
commodity cycles, and the better we can 
mitigate environmental impacts.”

Next year’s scheduled review of the 
NPS is a major opportunity to ensure that 
the policy we have in place will actually 
lead to better water quality in our rivers 
and streams, our lakes and estuaries,  
and groundwater.   WNZ

THE COMMISSIONER’S 
RECOMMENDATIONS
The Commissioner has made six 

recommendations aimed at improving 

the effectiveness and clarity of the 

Government’s fresh water policy.

•  “Maintaining and improving” water 

bodies should mean what it says.

•  Criteria should be provided for dividing 

regions into water management zones.

•  Exceptions policy (allowing certain 

water bodies to remain in a poor state) 

should be tightly defined.

•  Regional councils should be required to 

prioritise the protection of vulnerable 

water bodies and catchments.

•  The health of aquatic ecosystems 

should be measured using an indicator 

called the Macroinvertebrate 

Community Index.

•  The policy should be expanded to 

include estuaries.



22    l    www.waternz.org.nz

Figure 1: Jar test results for PAC dosing and alternative coagulants

WATER NEW ZEALAND WATER QUALITY

 

Water quality  
– reducing THM risk

 Michael KennedyMichael Chapman

For water supply systems that 

experience periodic high levels 

of Dissolved Organic Carbon 

(DOC) associated with previous 

storm events, or return to 

average rainfall after extended 

dry periods, there can be a 

problem with noncompliance 

with Total Trihalomethanes 

(TTHM) limits. Michael Chapman 

and Michael Kennedy from GHD 

summarise a recent case study 

where this has been managed.

option compared to other enhanced 
DOC removal technologies such 
as MIEX and Ozone/GAC. This 
approach also has the added benefit 
of removal of periodic blue green 
algae and stagnant water generated 
taste/odour chemicals such as MIB  
and Geomsin.

Trihalomethane limits in 
drinking water
There is ongoing investigation 
of disinfection by-products from 
chlorination of drinking water 
and there are also different THM 
limits and components of THMs for 
drinking water. From our research, 
it is evident that there is a wide 
range of views around the world on 
what THM limits, and even what 
species, are important. There is also 
a downward trend in THM limits in 
the USA and Canada, but an upward 

P ilot scale testing, then full scale 
construction and operation of a 
new Powdered Activated Carbon 

(PAC) dosing system at an existing 
35ML/d DAFF plant was a successful 
way to keep DOC levels below the 
concentration, above which excessive 
levels of THMs are formed following 
chlorination. 

For a treatment plant that has 
enhanced coagulation, DAFF or 
clarifier/filtration process then PAC 
dosing can be optimised by use of an 
online S:CAN or similar multispectral 
UV monitoring system. This will 
enable the correct dose of PAC added 
to maintain treated water DOC 
below a threshold value above which 
excessive TTHM levels will emerge 
after chlorination.

Depending on the frequency of 
high DOC events in the raw water  
this approach can be a cost – effective 



SEPTEMBER/OCTOBER 2015  WATER NEW ZEALAND    l     23

www.ghd.com

The ripple effect

Adapting to changing drinking water regulations is an 
ongoing challenge. With an integrated global network of over 

8500 sharp minds, GHD brings innovative and sustainable 
solutions to managing the complexities of the water sector.

<150 to 200ug/l in line with the 
precautionary principle. The problem 
was that DOC levels in the raw 
water would rise to >20 mg/L in this 
soft reservoir water. With enhanced 
coagulation using alum at pH6 it was 
possible to get the DOC down to about 
9 to 10mg/L. However, this was not 
sufficient to achieve TTHM objectives.

The next step in this investigation 
was to determine the relationship 
between PAC dose and type of PAC 
product that best suited this water. 
The raw water DOC was about 
18mg/L during the test work. Results 
of jar tests for this aspect indicated a 
fine coal based product was best and 
dose of PAC of about 60 to 80mg/L 
would be needed to get to TTHM 
<150ug/L (refer figure 2).

The last two issues were (1) what 
minimum detention time for the PAC 
prior to alum dose was best and (2) 
can the DAFF process handle the 
increased suspended solids load of 
80mg/L on top of the suspended solids 
from the 100 to 150mg/l of alum 
needed for enhanced coagulation.

Jar test work indicated that a 
contact time of only about 10 minutes 
was sufficient. Full scale pilot testing 
by dosing PAC to the inlet main  
of this DAFF plant showed the DAFF 
process could handle up to about a 
PAC around 80 to 100mg/L without 
excessive reduction in filter run time 
or de-rating of the plant capacity  
and also without elevated filtered 
water turbidity.

Figure 2: Effect of Alum coagulation only and alum plus various types of PAC on DOC and THMs. 

*TTHM = sum of chloroform, bromodichloromethane, dibromochloromethane, bromoform

 

trend in these in Australia and WHO. 
To achieve compliance with any of 
these targets would generally require 
a TTHM* level <100ug/L as a rolling 
average. This would also tend to mean 
the maximum TTHM of perhaps 
<150ug/L.

Enhanced coagulation, plus 
PAC dosing
As part of this study, jar test work was 
also completed to assess what could 
be done with enhanced coagulation 
using alum or ferric based coagulants. 
Optimised DOC removal occurs 
when the zeta potential is zero. It was 
found that ferric coagulant operating 
at a coagulant pH around 4.8 to 5 
would achieve this zeta potential.  
However, DOC removal was still 
limited. Figure 1 summarises the 
findings. It also shows that addition 
of PAC with enhanced coagulation 
could further reduce the DOC. The 
large green dot at the top right hand 
corner shows the raw water DOC 
starting point of 18mg/L.

Case study for retrofitting 
PAC dosing for enhanced 
DOC removal and TTHM  
control.
In this case, a 35ML/d capacity 
Dissolved Air Flotation Filtration 
(DAFF) in Victoria was, after heavy 
rain-flush events following long dry 
periods, unable to achieve current 
Safe Drinking Water Act (2005) 
requirements for TTHM <250ug/L 
and there was an objective to achieve 



24    l    www.waternz.org.nz

WATER NEW ZEALAND WATER QUALITY

PAC dose versus additional 
DOC removal
A key determining factor for the 
cost effectiveness calculation for this 
simple PAC dosing concept is the 
relationship between PAC dose and 
reduction in DOC. As a general rule 
the R&D work carried out by GHD at 
a number of sites indicates the above 
general rules:

Cost considerations 
Construction of the PAC dosing 
system and PAC contact tank for this 
35ML/d plant was completed in 2014 
at a cost of about $1.8 million. The 
supply cost for PAC has been about 
$2000 to $2500/tonne. 

Full scale testing at up to a PAC 
dose of 80mg/l with an alum dose 
around 65mg/l has shown:
•  Filter run times >16 to 24 hours 

running at up to 26ML/d;
•  A need to raise filter aid polymer 

dose from about 0.05mg/L to about 
0.15mg/L to maintain filtered water 
turbidity;

•  The sludge from the process has 
a poorer drying characteristic 
probably due to the extra polymer 
added;

•  A S:CAN multispectral UV analyser 
is a reliable operational tool for 
monitoring raw water DOC and for

Raw Water DOC level 
Treated water DOC with 
Enhanced Coagulation only

PAC dose to get more DOC 
removal than get from EH 
only (mgPAC /mg extra 
DOC removed)

Comment

15 to 20mg/L  7 to 10mg/l 15 to 20

Easier to get extra DOC 
removed as still some big 
molecular wt species of DOC 
remaining

10 to 15 mg/L 5 to 8 mg/L 20 to 30  

5 to 10mg/L 3 to 5mg/L 30 to 40

<5mg/L 2.8 to 3mg/L >50

optimising the PAC dose to achieve 
the desired final treated water DOC 
level which is known to maintain 
TTHM at an acceptable level (Refer 
figure 3).

Conclusions
For systems with variable raw water 
DOC levels that can reach levels 
which after traditional treatment 
would be a THM noncompliance risk, 
installing a suitably sized PAC dosing 

system and reaction tank to dose PAC 
to the untreated water prior to where 
coagulant is dosed can be a cost-
effective option.

Most of the work to establish the 
suitability of a particular site can be 
completed via jar test work and by 
establishing the long-term variation in 
raw water DOC levels.   WNZ 

• Author’s contacts: michael.chapman@
ghd.com, michael.kennedy@ghd.com.

Figure 3: Raw and treated water DOC levels and PAC dose effect on treated water DOC level versus time during 2015 